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RADIO TEST REPORT
ETSI EN 301 511 V12.5.1 (2017-03)
Global System for Mobile communications (GSM); Mobile Stations (MS) equipment; Harmonised

Standard covering the essential requirements of article 3.2 of Directive 2014/53/EU

Report Reference No. ............ : LCSA12164390EE
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RADIO -- TEST REPORT

February 25, 2025

Date of issue

Test Report No.: LCSA12164390EE

Test Model........ccccoeeeeeeennn. : KW1602
EUT ... : myFirst Fone M1
Applicant..........cccceenieenee : myFirst Tech Asia Pte. Ltd.
Address......c.cccoeeeeeiiiiinnn, : 31 Woodlands Close, #01-22Woodlands Horizon Singapore
737855
Telephone...........ccevvveeeee. o
T S /
Manufacturer.................... : myFirst Tech Asia Pte. Ltd.
Address......ccccevveeieeieeineen. : 31 Woodlands Close, #01-22Woodlands Horizon Singapore
737855
Telephone..........ccceeeeeee. o
FaX.oon o
Factory.......cceeiveiiiiinnnnnns : myFirst Tech Asia Pte. Ltd.
Address......cccceeveeeeiiieeneen. : 31 Woodlands Close, #01-22Woodlands Horizon Singapore o
737855 8¢
Telephone...........ccevvveeeee. o
FaX., /
2
Test Result Positive

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the
test laboratory.
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@
1. GENERAL INFORMATION

1.1. Product Description for Equipment Under Test (EUT)

EUT
Test Model
Ratings

Hardware Version
Software Version

Bluetooth
Frequency Range
Channel Number
Channel Spacing
Modulation Type
Bluetooth Version
Antenna Description
WIFI(2.4G Band)
Frequency Range
Channel Spacing
Channel Number
Modulation Type

Antenna Description
2G
Support Band

Release Version
GPRS Class
Uplink

Downlink

Type Of Modulation
Antenna Description

Power Class

- ) GSM 900 (EU-Band)

. myFirst Fone M1
: KW1602
. Input: DC 5V, 1000mA

DC 3.85V by Rechargeable Li-ion Battery, 730mAh

o
o

: 2402MHz~2480MHz

: 79 channels for Bluetooth V2.0 (BDR/EDR)

: 1TMHz for Bluetooth V2.0 (BDR/EDR)

: GFSK, 1m/4-DQPSK, 8-DPSK for Bluetooth V2.0 (BDR/EDR)
1 V2.0

. Internal Antenna, 0.33dBi(Max.)

: 2412MHz~2472MHz

: SMHz

: 13 Channel for 20MHz bandwidth(2412~2472MHz)
: 802.11b: DSSS (CCK, DQPSK, DBPSK)

802.11g/n: OFDM (64QAM, 16QAM, QPSK, BPSK)

. Internal Antenna, 0.33dBi(Max.)

A

< DCS 1800 (EU-Band)

< GSM 850 (U.S.-Band) [<PCS 1900 (U.S.-Band)

: R99
: Class 12
: GSM 900: 880MHz~915MHz

DCS 1800: 1710MHz~1785MHz

: GSM 900: 925MHz~960MHz

DCS 1800: 1805MHz~1880MHz

: GMSK for GSM/GPRS
. Internal Antenna

-3.28dBi (max.) For GSM 900
0.37dBi (max.) For DCS 1800

: GSM 900: Level 5, DCS 1800: Level 0

E%%‘Ei
&%ﬁ
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3G :

Support Band : XIWCDMA Band | (EU-Band)
></WCDMA Band VIII (EU-Band)

Release Version . Release9

Uplink : WCDMA Band |: 1920MHz~1980MHz
WCDMA Band VIII: 880MHz~915MHz

Downlink : WCDMA Band I: 2110MHz~2170MHz

WCDMA Band VIII: 925MHz~960MHz
Type Of Modulation : QPSK/16QAM

Antenna Description : Internal Antenna
0.35dBi (max.) For WCDMA Band |
-3.28dBi (max.) For WCDMA Band VIII

Power Class . Level 3
LTE :
Support Band : X E-UTRA Band 1(EU-Band)

< E-UTRA Band 3(EU-Band)
</ E-UTRA Band 7(EU-Band)
< E-UTRA Band 8(EU-Band)
< E-UTRA Band 20(EU-Band)
< E-UTRA Band 28(EU-Band)
<E-UTRA Band 38(EU-Band)
</ E-UTRA Band 40(EU-Band)
LTE Release Version : Release12

FDD Band : Uplink: E-UTRA Band 1: 1920MHz~1980MHz
E-UTRA Band 3: 1710MHz~1785MHz
E-UTRA Band 7: 2500MHz~2570MHz
E-UTRA Band 8: 880MHz~915MHz
E-UTRA Band 20: 832MHz~862MHz
E-UTRA Band 28: 703MHz~748MHz
Downlink: E-UTRA Band 1: 2110MHz~2170MHz
E-UTRA Band 3: 1805MHz~1880MHz
E-UTRA Band 7: 2620MHz~2690MHz
E-UTRA Band 8: 925MHz~960MHz
E-UTRA Band 20: 791MHz~821MHz
E-UTRA Band 28: 758MHz~803MHz

TDD Band : E-UTRA Band 38: 2570MHz~2620MHz
E-UTRA Band 40: 2300MHz~2400MHz

Type Of Modulation : QPSK/16QAM

Antenna Description : Internal Antenna
0.35dBi (max.) For E-UTRA Band 1
0.37dBi (max.) For E-UTRA Band 3
0.33dBi (max.) For E-UTRA Band 7

[=] [w] | Shenzhen LCS Compliance Testing Laboratory Ltd.
%%] Add: Room 101, 201, Building A and Room 301, Building C, Juji Industrial Park, Yabianxueziwei, Shajing Street,
1= 5 Bao’an District, Shenzhen, Guangdong, China
E ; gﬂ Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.lcs-cert.com
Scan code to check authenticity


mailto:webmaster@lcs-cert.com

@ Page 8 of 34 Report No.: LCSA12164390EE

-3.28dBi (max.) For E-UTRA Band 8

-4.31dBi (max.) For E-UTRA Band 20

-5.33dBi (max.) For E-UTRA Band 28

0.34dBi (max.) For E-UTRA Band 38

0.36dBi (max.) For E-UTRA Band 40
Power Class : Class 3

GPS Receiver

Receive Frequency : 1575.42MHz

Channel Number 1

Antenna Description : Internal Antenna, 0.43dBi(Max.)

k=t FEV | I9]
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1.2. Support Equipment List

Report No.: LCSA12164390EE

Manufacturer

Description

Model

Serial Number

Certificate

SHENZHEN TIANYIN
ELECTRONICS CO,, LTD

Power
Adapter

TPA-46050200UU

CE

Note: The adapter is supplied by lab and only use tested.

1.3. External I/O

I/O Port Description

Quantity

Cable

Power Port

1 USB Cable: 0.8m, unshielded

1.4. Objective

Standard
Referenced

Standard Title

Standard Version

ETSI EN 301 511

Global System for Mobile communications
(GSM); Mobile Stations (MS) equipment;
Harmonised Standard covering the essential
requirements of article 3.2 of Directive

2014/53/EU

V12.5.1 (2017-03)

ETSITS 151 010-1

Digital cellular telecommunications system
(Phase 2+); Mobile Station (MS) conformance
specification; Part 1: Conformance specification
(3GPP TS 51.010-1 version 12.8.0 Release 12)

V12.8.0 (2016-05)

The objective is to determine compliance with ETSI EN 301 511 V12.5.1 (2017-03).

1.5. Test Conditions

Conditions

Temperature

Voltage

Normal

21-25°C

DC 3.85V

Low extreme

Temperature/Low extreme

Voltage (TL/VL);

-20°C

DC 3.47V

Low extreme

Temperature/High extreme

Voltage (TL/VH);

-20°C

DC 4.4V

High extreme

Temperature/Low extreme

oltage (TH/VL);

+45°C

DC 3.47V

High extreme

Temperature/High extreme

Voltage (TH/VH).

+45°C

DC 4.4V

by manufacturer

Note1: For all conditions, the humidity range is:40-75%, the pressure range is
86-106kPa. The High Voltage DC 4.4V and Low Voltage DC 3.47V was declared
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1.6. Description Of Test Mode

During all testing, EUT is in link mode with base station emulator at maximum power level in
each test mode and channel as below:

Mode Channel Frequency(MHz)
975 880.2
GSM 900 63 902.6
124 914.8

Mode Channel Frequency(MHz)
512 1710.2
DCS 1800 698 1747 4
885 1784.8

Operating modes of EUT during test

A communication link is set up with a System Simulator (ss). The
Absolute Radio Frequency Channel Number is allocated to the
Traffic Mode | lowest, middle and highest channel during the test for all working
frequency bands. The EUT is commanded to operate at maximum
transmitting power. A call has been established.

The EUT is synchronized to SS, and able to respond to paging
Idle Mode messages and incoming call. An established call has been
released.

1.7. Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty =
Radio Frequency : 0.9 x 104 h‘i
Total RF Power, Conducted : 1.0dB '
RF Power Density, Conducted : 1.8dB
Spurious Emissions, Conducted |: 1.8dB Dﬁ
All Emissions, Radiated : 3.1dB
Temperature . 0.5°C
Humidity : 1 %
DC And Low Frequency Voltages |: 1%

1.8. Description of Test Facility

NVLAP Accreditation Code is 600167-0.
FCC Designation Number is CN5024.
CAB identifier is CN0O071.

CNAS Registration Number is L4595.
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2. SYSTEM TEST CONFIGURATION

2.1. Justification
N/A

2.2. EUT Exercise Software
N/A

2.3. Special Accessories

The special accessories were supplied by Shenzhen LCS Compliance Testing Laboratory Ltd.

2.4. Block Diagram/Schematics

Please refer to the related document.

2.5. Equipment Modifications

Shenzhen LCS Compliance Testing Laboratory Ltd. has not done any modification on the EUT.

2.6. Test Setup

Please refer to the test setup photo.

W Thors
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3. SUMMARY OF TEST RESULTS

Report No.: LCSA12164390EE

Test Engineer

: |Paddi Chen

Temperature/ Humidity:

1 122.6°C/ 51.7%

Reference

Reference

C(IE.‘Fgf.PSO : C(Ig.‘lfgfé*? : Description of Test Items GSM 900 DCS 1800
151 010-1) | 301 511) Result Result
Transmitter - Frequency error and phase error
Normal Pass Pass
TL/VL Pass Pass
TL/VH Pass Pass
13.1 4.2.1 TH/VL Pass Pass
TH/VH Pass Pass
Vibration X-axis Pass Pass
Vibration Y-axis Pass Pass
Vibration Z-axis Pass Pass
Transmitter - Frequency error under multipath and interference
conditions
Normal Pass Pass
13.2 422 TL/VL Pass Pass
TL/VH Pass Pass
TH/VL Pass Pass
TH/VH Pass Pass
Frequency error and phase error in GPRS multislot configuration
Normal Pass Pass
TL/VL Pass Pass
TL/VH Pass Pass
13.16.1 424 TH/VL Pass Pass
TH/VH Pass Pass
Vibration X-axis Pass Pass
Vibration Y-axis Pass Pass
Vibration Z-axis Pass Pass
Transmitter output power and burst timing
Normal Pass Pass
13.3 425 TL/VL Pass Pass
TL/VH Pass Pass
TH/VL Pass Pass
TH/VH Pass Pass
Transmitter - Output RF spectrum
13.4 426 Normal Pass Pass
TL/VL Pass Pass
TL/VH Pass Pass
[=] [w] | Shenzhen LCS Compliance Testing Laboratory Ltd.

'j Add: Room 101, 201, Building A and Room 301, Building C, Juji Industrial Park, Yabianxueziwei, Shajing Street,

Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.lcs-cert.com

H
1= 5 Bao’an District, Shenzhen, Guangdong, China
AR

Scan code to check authenticity

w


mailto:webmaster@lcs-cert.com

Page 13 of 34 Report No.: LCSA12164390EE
TH/VL Pass Pass
TH/VH Pass Pass
Transmitter output power in GPRS multislot configuration
Normal Pass Pass
13.16.2 4210 | TLVL Pass Pass
TL/VH Pass Pass
TH/VL Pass Pass
TH/VH Pass Pass
Output RF spectrum in GPRS multislot configuration
Normal Pass Pass
13.16.3 4211 | TLVL Pass Pass
TL/VH Pass Pass
TH/VL Pass Pass
TH/VH Pass Pass
Conducted spurious emissions - MS allocated a channel
1211 4212 Normal Pass Pass
TN/VL Pass Pass
TN/VH Pass Pass
Conducted spurious emissions - MS in idle mode
12.1.2 4.213 Normal Pass Pass
TN/VL Pass Pass
TN/VH Pass Pass
Radiated spurious emissions - MS allocated a channel
12.2.1 4216 Normal Pass Pass
TN/VL Pass Pass
TN/VH Pass Pass
Radiated spurious emissions - MS in idle mode
12.2.2 4217 Normal Pass Pass
TN/VL Pass Pass
TN/VH Pass Pass
14.7 1 4220 Receiver Blocking and spurious response - speech channels
Normal | Pass | Pass
Frequency error and Modulation accuracy in EGPRS Configuration
Normal N/A N/A
13.17.1 4.2.26 TLNVL N/A N/A
TL/VH N/A N/A
TH/VL N/A N/A
TH/VH N/A N/A
Frequency error under multipath and interference conditions in EGPRS
Configuration
13.17.2 4.2.27 Normal N/A N/A
TL/VL N/A N/A
TL/VH N/A N/A
[=] [w] | Shenzhen LCS Compliance Testing Laboratory Ltd.
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TH/VL N/A N/A
TH/VH N/A N/A
EGPRS Transmitter output power
Normal N/A N/A
13.17.3 4228 [ TLVL N/A N/A
TL/VH N/A N/A
TH/VL N/A N/A
TH/VH N/A N/A
Output RF spectrum in EGPRS configuration
Normal N/A N/A
13.17.4 4.2.29 TLVL N/A N/A
TL/VH N/A N/A
TH/VL N/A N/A
TH/VH N/A N/A
14.18.5 4.230 Blocking and spurious response in EGPRS configuration
Normal | N/A | N/A
14.6.1 4232 Intermodulation rejection - speech channels
Normal | Pass | Pass
14.6.2 4233 Intermodulation rejection - control channels
Normal | N/A | N/A
14.18.4 4.2.34 Intermodulation rejection - EGPRS
Normal | N/A | N/A
14.8.1 4235 AM suppression - speech channels
Normal | Pass | Pass
14.8.1 42736 AM suppression - control channels
Normal | N/A | N/A
14.8.3 4237 AM suppression - packet channels
Normal | Pass | Pass
14.5.1.1 42738 Adjacent channel rejection - speech channels (TCH/FS)
Normal | Pass | Pass
14.5.2 4239 Adjacent channel rejection - control channels
Normal | N/A | N/A
14.18.3 4.2.40 Adjacent channel rejection - EGPRS
Normal | N/A | N/A
14.2.1 4242 Reference sensitivity - TCH/FS
Normal | Pass | Pass
14.2.3 4243 Reference sensitivity - FACCH/F
Normal | Pass | Pass
14.16.1 4044 Minimum Input level for Reference Performance - GPRS

Normal

| Pass | Pass

Shenzhen LCS Compliance Testing Laboratory Ltd.
Add: Room 101, 201, Building A and Room 301, Building C, Juji Industrial Park, Yabianxueziwei, Shajing Street,
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TL/VL Pass Pass
TL/VH Pass Pass
TH/VL Pass Pass
TH/VH Pass Pass
Minimum Input level for Reference Performance - EGPRS
Normal N/A N/A
14.18.1 4.2 45 TL/VL (fOI' MCS 4 onIy) N/A N/A
TL/VH (for MCS 4 only) N/A N/A
H/VL (for MCS 4 only) N/A N/A
TH/VH (for MCS 4 only) N/A N/A

***Note:
Result: Describes test result of Test Case.
Pass: Test Case passed on specified conformance test platform.

Normal(TN/VN): Normal temperature — 25°C; Normal voltage. — DC 3.85V

TH: High extreme Temperature — +45°C
VH: High extreme Voltage — DC 4.4V
TL: Low extreme Temperature — -20°C

VL: Low extreme Voltage — DC 3.47V

Vibration X-axis/ Y-axis/ Z-axis: Vibration test condition for X/Y/Z axis.

N/A: Not applicable.
—: Not test.
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4. LIST OF MEASURING EQUIPMENT

Report No.: LCSA12164390EE

Item Equipment Manufacturer Model No. Serial No. Cal Date Due Date

1 LTE Test Software Tonscend JS1120-1 N/A N/A N/A
2 RF Control Unit Tonscend JS0806-1 158060009 2024-11-08 | 2025-11-07
3 MXA Signal Analyzer Agilent N9020A MY51250905 2024-10-08 | 2025-10-07
4 DC Power Supply Agilent E3642A N/A 2024-10-08 | 2025-10-07
5 MXG Vector Signal Agilent N5182A MY47071151 | 2024-06-06 | 2025-06-05

Generator

6 POG Analog Signal Agilent E8257D MY4520521 | 2024-06-06 | 2025-06-05
7 Tempergtt:‘:nﬁe':“midity Baro / / 2024-06-12 | 2025-06-11

EMI Test Software Farad EZ / N/A N/A
3m Full Anechoic Chamber MRDIANZI FAC-3M MRO009 2022-08-17 | 2025-08-16

10 Positioning Controller Max-Full MF7802BS MF780208586 N/A N/A
11 Active Loop Antenna SCHWARZBECK | FMZB 1519B 00005 2024-07-13 | 2027-07-12
12 By-log Antenna SCHWARZBECK VULB9163 9163-470 2024-08-03 | 2027-08-02
13 Horn Antenna SCHWARZBECK | BBHA 9120D 9120D-1925 2024-07-13 | 2027-07-12
14 Broadband Horn Antenna SCHWARZBECK BBHA 9170 791 2024-07-13 | 2027-07-12
15 Broadband Preamplifier SCHWARZBECK BBV9719 9719-025 2024-07-30 | 2025-07-29
16 EMI Test Receiver R&S ESR 7 101181 2024-06-06 | 2025-06-05
17 | RS SPECTRUM ANALYZER R&S FSP40 100503 2024-06-06 | 2025-06-05
18 Low-frequency amplifier SchwarzZBECK BBV9745 00253 2024-10-08 | 2025-10-07
19 High-frequency amplifier JS Denki Pte PA0118-43 JSPA21009 2024-10-08 | 2025-10-07
20 c OMVIY/IILEJ) 5 II%;'?A'\'II'?OF;\IA'II?IQTER R&S CMW 500 103818 2024-06-06 | 2025-06-05
21 RF Filter Micro-Tronics BRC50718 017 2024-10-08 | 2025-10-07
22 RF Filter Micro-Tronics BRC50719 011 2024-10-08 | 2025-10-07
23 RF Filter Micro-Tronics BRC50720 011 2024-10-08 | 2025-10-07
24 RF Filter Micro-Tronics BRC50721 013 2024-10-08 | 2025-10-07
25 RF Filter Micro-Tronics BRM50702 195 2024-06-06 | 2025-06-05
26 6dB Attenuator / 100W/6dB 1172040 2024-06-06 | 2025-06-05
27 3dB Attenuator / 2N-3dB / 2024-10-08 | 2025-10-07
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5. PHOTOGRAPHS OF TEST SETUP

Please refer to separated files Appendix D for Photographs of Test Setup_RF.

6. PHOTOGRAPHS OF THE EUT

Please refer to separated files Appendix C for Photographs of The EUT.

W Thors
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Transmitter output power and burst timing(Worst Case)

Annex A

Report No.: LCSA12164390EE

Mode: GSM 900 , Low channel CH 975:880.2MHz

Power Output power(dBm) _

Clg'\‘lgf" Normal TLAVL TH/VL TL/VH TH/VH Conclusion
5 32.50 32.52 32.45 32.40 32.34 PASS
6 30.08 30.07 29.98 29.98 30.05 PASS
7 28.47 28.51 28.52 28.42 28.46 PASS
8 26.25 26.31 26.28 26.25 26.31 PASS
9 25.45 25.49 2558 25.50 25.46 PASS
10 22.41 22.38 22.42 22.43 22.42 PASS
11 20.80 20.80 20.73 20.77 20.83 PASS
12 18.69 18.61 18.64 18.55 18.53 PASS
13 16.06 16.00 16.07 16.02 15.95 PASS
14 14.02 14.04 14.11 14.06 14.09 PASS
15 12.64 12.67 12.64 12.71 12.74 PASS
16 11.45 11.50 11.55 11.63 11.61 PASS
17 9.45 9.54 9.61 9.66 9.63 PASS
18 6.14 6.06 6.08 6.17 6.11 PASS
19 4.58 4.53 4.55 4.53 4.56 PASS
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Mode: GSM 900 , middle channel CH 63:902.6MHz
Power Output power(dBm) )
Control Conclusion
level Normal TL/VL TH/VL TL/VH TH/VH
5 32.47 3243 32.40 32.32 32.33 PASS
6 30.01 29.98 30.06 30.16 30.12 PASS
7 28.59 28.67 28.65 28.65 28.75 PASS
8 26.21 26.18 26.19 26.14 26.24 PASS
9 25.44 25.44 25.41 25.38 25.39 PASS
10 22.40 22.36 22.40 22.32 22.31 PASS
11 20.81 20.74 20.83 20.92 21.01 PASS
12 18.68 18.62 18.56 18.64 18.60 PASS
13 16.06 16.13 16.14 16.19 16.28 PASS
14 13.93 13.93 13.90 13.88 13.95 PASS
15 12.77 12.80 12.80 12.80 12.85 PASS
16 11.38 11.39 11.31 11.26 11.19 PASS
17 9.43 9.41 9.35 9.33 9.36 PASS
18 6.17 6.13 6.17 6.23 6.26 PASS
19 4.55 4.65 4.62 4.56 4.49 PASS
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Report No.: LCSA12164390EE

Mode: GSM 900 , High channel CH 124:914.8MHz

Power Output power(dBm) )
Control Conclusion
level Normal TL/VL TH/VL TL/VH TH/VH
5 32.50 32.52 32.52 32.54 32.50 PASS
6 29.98 29.94 29.93 29.92 29.99 PASS
7 28.52 28.51 28.55 28.60 28.52 PASS
8 26.20 26.27 26.32 26.35 26.41 PASS
9 25.40 25.46 25.51 25.52 25.49 PASS
10 22.47 22.53 22.45 22.38 22.41 PASS
11 20.88 20.90 20.84 20.82 20.83 PASS
12 18.67 18.65 18.75 18.83 18.93 PASS
13 16.03 16.01 15.98 15.94 15.86 PASS
14 14.05 14.11 14.09 14.06 14.10 PASS
15 12.65 12.58 12.60 12.54 12.51 PASS
16 11.54 11.51 11.45 11.42 11.36 PASS
17 9.32 9.30 9.29 9.37 9.39 PASS
18 6.28 6.31 6.31 6.40 6.45 PASS
19 4.58 4.54 4.57 4.67 4.76 PASS
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Report No.: LCSA12164390EE

Mode: DCS1800, Low channel CH 512:1710.2MHz

Power Output power(dBm) )
Control Conclusion
level Normal TL/VL TH/VL TL/VH TH/VH
0 29.51 29.60 29.67 29.70 29.61 PASS
1 28.32 28.24 28.19 28.14 28.21 PASS
2 26.32 26.41 26.34 26.35 26.43 PASS
3 23.65 23.59 23.51 23.54 23.57 PASS
4 20.96 21.00 21.06 21.10 21.18 PASS
5 20.59 20.60 20.55 20.60 20.60 PASS
6 18.80 18.89 18.99 19.06 19.12 PASS
7 16.44 16.40 16.47 16.45 16.53 PASS
8 14.50 14.43 14.52 14.59 14.53 PASS
9 11.93 11.84 11.91 11.88 11.95 PASS
10 9.37 9.34 9.29 9.27 9.30 PASS
11 7.41 7.43 7.35 7.26 717 PASS
12 5.67 5.74 5.76 5.76 5.69 PASS
13 4.10 4.02 4.01 3.98 4.06 PASS
14 3.07 2.98 3.01 2.98 2.89 PASS
15 0.62 0.53 0.53 0.57 0.63 PASS
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Report No.: LCSA12164390EE

Mode: DCS1800, middle channel CH 698:1747.4MHz

Power Output power(dBm) )
Control Conclusion
level Normal TL/VL TH/VL TL/VH TH/VH

0 29.65 29.71 29.68 29.75 29.81 PASS
1 28.20 28.20 28.23 28.21 28.24 PASS
2 26.31 26.21 26.27 26.35 26.25 PASS
3 23.72 23.70 23.72 23.73 23.76 PASS
4 20.98 21.04 21.06 21.11 21.14 PASS
5 20.47 20.42 20.42 20.46 20.42 PASS
6 18.72 18.69 18.75 18.79 18.73 PASS
7 16.32 16.23 16.16 16.14 16.09 PASS
8 14.44 14.47 14.42 14.41 14.39 PASS
9 11.90 11.97 12.01 11.95 11.92 PASS
10 9.42 9.52 9.60 9.58 9.54 PASS
11 7.31 7.41 7.51 7.55 7.53 PASS
12 5.82 5.75 5.77 5.84 5.92 PASS
13 4.05 3.98 3.95 3.99 4.06 PASS
14 3.04 3.1 3.03 3.05 3.14 PASS
15 0.59 0.66 0.74 0.81 0.91 PASS
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Report No.: LCSA12164390EE

Mode: DCS1800, high channel CH 885:1784.8MHz

Power Output power(dBm) _
Control Conclusion
level Normal TL/VL TH/VL TL/VH TH/VH

0 29.68 29.73 29.70 29.68 29.77 PASS
1 28.27 28.34 28.34 28.29 28.37 PASS
2 26.39 26.43 26.39 26.34 26.30 PASS
3 23.67 23.68 23.61 23.56 23.49 PASS
4 21.01 21.03 21.06 20.99 21.04 PASS
5 20.53 20.59 20.56 20.62 20.63 PASS
6 18.78 18.70 18.62 18.53 18.49 PASS
7 16.40 16.31 16.27 16.18 16.23 PASS
8 14.50 14.60 14.64 14.70 14.63 PASS
9 11.90 11.87 11.81 11.85 11.86 PASS
10 9.40 9.45 9.43 9.34 9.33 PASS
11 7.30 7.40 7.39 7.44 7.40 PASS
12 5.78 5.79 5.81 5.91 5.91 PASS
13 4.09 4.08 417 4.08 4.03 PASS
14 2.99 3.02 3.00 3.01 2.98 PASS
15 0.55 0.62 0.58 0.53 0.48 PASS
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Transmitter spurious emissions
Conducted spurious emissions - MS allocated a channel(Worst Case)

Agilert Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA

The Worst Test Result of Spurious Emissions for GSM 900 (Middle Channel, Traffic)

R 00 AC T RE 02 AC
Center Freq 675.000000 MHz ] Frequency Center Freq 855.000000 MHz ] Frequency
PNO: Fast = 11ig: Free Run AvglHeld: 1010 T ‘ FNG: Fasi —— Ttig: Free Run AvglHold: 1010 T
Flaindow  #Atten:30dB Ll e FGainlow  ¥Atten:30dB alalas
Auto Tune Auto Tune
Ref Offset8.06 dB Mkr1 756.649 1 MHz Ref Offset 847 dB Mkr1 855.434 7 MHz
{odeidv_Ref 7500 dam -37.340 dBm {348 _Ref 287 dBm -42.528 dBm
CenterFreq CenterFreq|
180 675.000000 MHz| 189 855.000000 MHz
887
StartFreq StartFreq
el 501500000 MHz i 850500000 MHz
£ StopFreq i StopFreq
848500000 MHZ 859500000 MHz
250 201
- I\ . CF Step . CFStep
34.700000 MHZ S 900,000 kHz
Auto Man| 1 |Auto Man|
. ¢
-_ Freq Offset Freq Offset
0Hz 0H
B0 B1.1
Start 501.5 MHz Stop 848.5 MHz Start 850.500 MHz Stop 859.500 MHz
#Res BW 3.0 MHz #VBW 3.0 MHz Sweep (#Swp) 1.333 ms (10001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz Sweep (#Swp) 1.333 ms (10001 pts)
USG STATUS MSG STATUS

501.5MHz~848.5MHz 850.500MHz~859.500MHz

Agilent Spectrum Analyzer - Swept SA

Agilert Spectrum Analyzer - Swept SA

R RF 00 AC ALGNAUTO 04::8:09 PFeb 13,2025 W T RL RE 0@ AL IcE! ALIGNAUTD 04:16:16 PMFeb 13,2025 W
. #Avg Type: RMS TRACE[1 2345 € { #Avg Type: RMS TRAE[12325 6
Center Freq 865.000000 MI'LZNO: g FreoRun Moo 5 Center Freq 875.000000 MI:W —_— K eions i
FGainlow  #Atten: 20 dB verfP PPPPF \EGamLow  #Atten: 26 dB DerfF PPPPP
Auto Tune Auto Tune
Ref Offset8.99 dB Mkr1 868.269 87 MHz Ref Offset 692 4B Mkr1 874.134 74 MHz
{odeiv_Ref 1839 dam -58.075 dBm {3gB_Ref 2097 d3m -56.880 dBm
CenterFreq CenterFreq|
9 865.000000 MHz| 149 875.000000 MHz
1.1 19
StartFreq StartFreq
i 860.150000 MHz, 2 670050000 MHz
2 StopFreq g StopFreq
869850000 MHZ 879.950000 MHz
311 51
-36.00 cBim)
a1 CF Step T S0 CFStep)
970.000 kHz 990,000 kHz
Auto Man| |Auto Man|
KN 1
’1
o ol Ll Freq Offset - Ny Freq Offset
M P\M WW WW m WWH 0Hz 0+
o W‘M ) b
Start 860.150 MHz Stop 869.850 MHz Start 870.050 MHz Stop 879.950 MHz
#Res BW 300 kHz #VBW 1.0 MHz Sweep (#Swp) 1.333 ms (10001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 1333 ms (10001 pts)
USG STATUS MSG STATUS

860.150MHz~869.850MHz 870.050MHz~879.950MHz
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Agilert Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
510 AC ALGNAUTO  [04::8:22 PMFeb 13,2025 FFRGURREY S0Q AC SENEEINT] ALICNAUTD 11052 AM Feb 12, 2025 FfagiiHey
. #Avg Type: RMS TRACE[1 2345 € T #Avg Type: RMS TRAE[12325 6
Center Freq 888.200000 MI'LZNO: g FreoRun Moo 5 Center Freq 898.500000 MI:W —_— K eions i
FGainlow  #Atten: 26 dB verfP PPPPF \EGamLow  #Atten: 26 dB DerfF PPPPP
Auto Tune Auto Tune
T — Mkr 891.226 91 MHz S Mkri 898.744 362 MHz
{ogeidv_Ref 2495 dEm -56.506 dBm {348 _Ref 2499 dBm -62.645 dBm
CenterFreq CenterFreq|
10 888.200000 MHZ 180, 898500000 MHz
4 4
StartFreq| StartFreq
255 880.050000 MHz i 896415000 MHz]
B StopFreq a0 StopFreq
896.350000 MHz| 900.585000 MHz
1 E
ER sas CF Step| 50 socce CFStep
1.630000 MHz 417,000 kHz|
Auto Man| |Auto Man|
451 50
- 'y Freq Offset 50 Freq Offset
OHzZ 1 0Hz
51 f WWN 'Mu ,mr }‘W’“u ! | 50 T b " I
i | PR i P
Start 880.050 MHz Stop 896.350 MHz Start 896.415 MHz Stop 900.585 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 2.000 ms (10001 pts) #Res BW 30 kHz #VBW 100 kHz Sweep (#Swp) 4.667 ms (10001 pts)
VsG STATUS MSG. STATUS
880.050MHz~896.350MHz 896.415MHz~900.585MHz
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The Worst Test Result of Spurious Emissions for GSM 900 (Middle Channel, Traffic)

Agilent Spectrum Analyzer - Swept SA

Agilert Spectrum Analyzer - Swept SA

L 510 AC ALGNAUTO  [04::8:36 PMFeb 13,2025 FFRGURREY X Rl [3 S0Q AC SENEEINT] ALICNAUTD  |D4:16:42 PMFeb 13,2025 FfagiiHey
k #Avg Type: RMS TRACE[] 2 ;i #Avg Type: RMS TRAE[12325 6
Center Freq 906.300000 M%: - *\ T R Moo 5 Center Freq 911.700000 MI:W —_— K eions i
FGainlow  #Atten: 26 dB P PPPPE \Fainiow  #Atten: 26 4B o FPPPPP
Auto Tune Auto Tune
Ref Offset .01 dB Mkr1 906.874 209 MHz Ref Offset 902 cB Mkr1 909.699 95 MHz
{odeiiv_Ref 7501 dam -62.014 dBm {3gB_Ref 2502 d3m -57.267 dBm
CenterFreq CenterFreq|
10 906.300000 M 180, 911700000 MHz
501 i
StartFreq StartFreq
5 904.215000 MHz 15 908.450000 MHz]
£ StopFreq a0 StopFreq
908.385000 MHz, 14950000 MHz
50 50
i sas CF Step| 50 socce CFStep
417,000 kH] 650000 kHz]
Auto Man| |Auto Man|
40 -0
-_ Freq Offset - ! Freq Offset
.1 0Hz N v 0Hz
b Ly - PR et i o
AR g *
Start 904.215 MHz Stop 908.385 MHz Start 908.450 MHz Stop 914.950 MHz
#Res BW 30 kHz #VBW 100 KHz Sweep (#Swp) 4.667 ms (10001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 1.333 ms (10001 pts)
USG STATUS MSG STATUS

904.215MHz~908.385MHz 908.450MHz~914.950MHz

flert Spectrum Analyzer - Swept SA

500 AC | ALGNAUTO Frequency Rl | r [s0R AT ALICNAUTD  [D4:16:5€ PMFeb 13, 2025 m
#Avg Type: RNS #hvg Type: RMS TAE[23 ¢
Center Freq 920.000000 Mrgim = *\ i R AV;THo‘{Ziono . Center Freq 980.000000 MHpio: I Fr— Av;|gHo‘I,§:e10I10 fo TERE
Foairlow  #htten:26 d3 PIELEERE IFainow  #Atten: 20 dB wlf PPPPP
Auto Tune Auto Tune
Ref Ofsst9.04 dB Mkr1 921.942 38 MHz Ref Offset 803 B Mkr1 983.518 7 MHz
{ogei_Ref 25,04 dBm -66.828 dBm {3 g5 _Ref 1000 dBm -47.262 dBm
Center Freq CenterFreq
Al 920.000000 MHz, o, 980.000000 MHz
504 -10.0
StartFreq StartFreq)
5 915.050000 MHz i 961500000 MHz]
D StopFreq Al StopFreq|
924 950000 MHz SR 008 500000 MHy
250
BT 005 CF Step CFStep
990.000 kHz] 3700000 MHz
Auto Man lAuto Man
450
- ! Freq Offset| . FreqOffset
0Hz| 0Hz
. ’WMNMMM\ sl gl A sl it
Start 915.050 MHz Stop 924.950 MHz Start 961.50 MHz Stop 998.50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 1.333 ms (10001 pts) #Res BW 3.0 MHz #VBW 3.0 MHz Sweep #Swp) 1.333 ms (10001 pts)
MSG [STATUS IMSG STATUS

915.00MHz~924.950MHz 961.50MHz~998.50MHz
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Agilert Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

The Worst Test Result of Spurious Emissions for GSM 900 (Middle Channel, Traffic)

I RFE 00 AC SEMSEINT| ALGNAUTO 04:20:02 PMFeb 13,2025 g RL RF 02 A SENSEIINT| ALIGNAUTD 115,05 PiFeb 13, 2025
Center Freq 1.402500000 GHz #hvg Type: RNS RACET] 5 Frequency Center Freq 2.440000000 GHz #hvg Type: RMS magliz3ese  Frequeney
PNO:Fast = 11ig: Free Run AvglHeld: 1010 T ‘ FNG: Fasi —— Ttig: Free Run AvglHold: 1010 T
FGainlow  #Atten: 20 dB verfP PPPPF \FGainlow  #Atten: 20 dB DerfF PPPPP
Auto Tune Auto Tune
Ref Offse£8.98 dB Mkr1 1.632 112 6 GHz Ref Offset 8.4 dB Mkr1 2.613 14 GHz
{odeidv_Ref 1000 dam -46.372 dBm {348 _Ref 1000 dBm -43.599 dBm
CenterFreq CenterFreq|
om0 1.402500000 GHz] 000 2440000000 GHz
-100 -00
StartFreq StartFreq
B 1001500000 GHz o 1 GHz|
30,00 cBim -30.0C dBi|
e StopFreq Al StopFreq
1803500000 GHz 2,998500000 GHz
400 n
CF Step| 00 CFStep
€0.200000 MHz 111700000 MHz|
Auto Man| |Auto Man|
0.0
- Freq Offset] - Freq Offset
0Hz 0Hz
800 0.0
Start 1.0015 GHz Stop 1.8035 GHz Start 1.8815 GHz Stop 2.9985 GHz
#Res BW 3.0 MHz #VBW 3.0 MHz Sweep (#Swp) 1.333 ms (10001 pts) #Res BIW 3.0 MHz #VBIW 3.0 MHz Sweep (#Swp) 1.333 ms (10001 pts)
USG STATUS MSG STATUS
1.0015GHz~1.8035GHz 1.8815GHz~2.9985GHz

ALGNAUTO Frequency 502 AD ALICNAUTD 1C: Frequency
#Avg Type: RNS #hvg Type: RMS TAE[23056
st —» 1rig:FreeRun Av;?Ho‘lTWHO T ‘ (Center FrEq 8:375000000 G:m Trig: Free Run Av;fHo‘lls:ewhO T iy
Foairdow  #htten:20 d3 PIELEERE IFainow  #Atten: 20 dB wlf PPPPP
Auto Tune Auto Tune
RefOffset 1026 dB Mkri 5.281 62 GHz Ref Offset 898 dB Mkr1 8.477 8 GHz
{ogei_Ref 10.00 dBm 42.222 dBm {3 g5 _Ref 1000 dBm -43.532 dBm
Center Freq CenterFreq
oo 4 GHz o, 9375000000 GHz
-10.0 -10.0
StartFreq StartFreq)
a5 3001500000 GHz i [ GHz|
-30.00 ¢Bimf -30.0C B
2l StopFreq 2l StopFreq|
N 5.998500000 GHz 1 12748500000 GHz
-400
CF Step| 00 CFStep
299.700000 Mz 674:700000 MHz
Auto Man lAuto Man
600 0.0
_— FreqOffset o FreqOffset
0Hz| 0Hz
800 400
Start 3.002 GHz Stop 5.999 GHz Start 6.002 GHz Stop 12.749 GHz
#Res BW 3.0 MHz #VBW 3.0 MHz Sweep (#Swp) 5.333 ms (10001 pts) #Res BW 3.0 MHz #VBW 3.0 MHz Sweep #Swp) 11.33 ms (10001 pts)
MSG [STATUS IMSG STATUS

3.002GHz~5.999GHz

6.002GHz~12.749GHz
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Agilert Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

The Worst Test Result of Spurious Emissions for DCS 1800 (Middle Channel, Traffic)

I RFE S0MIC SEMSEINT| ALGNAUTO 05:01:51 PMFeb 13,2025 3 T RL RF 02 AC SENSEIINT| ALIGNAUTD F
Center Freq 25.050000 MHz ] #hvg Type: RNS RACET] 9 requency Center Freq 275.000000 MHz ) #hvg Type: RMS fequeney
PNO: Fast = 11ig: Free Run AvglHeld: 1010 T ‘ FNG: Fasi —— T1tig: Free Run AvglHold: 1010 T
FGainlow  #Atten: 26 dB P PPPPE \FGainlow  #Atten: 26 4B o FPPPPP
Auto Tune Auto Tune
Ref Offset9.23 dB Mkt 105 kHz Ref Offset9.49 dB Mkr1 426.44 MHz
{odeidiv_Ref 7523 dam -55.389 dBm [3gB_Ref 2549 d3m -54.531 dBm
CenterFreq CenterFreq|
182 25.050000 MHz 185 275.000000 MHz
5 54
StartFreq StartFreq
5 105.000 kHz, i 50050000 MHz
"8 StopFreq s StopFreq
49.995000 MHZ 499.950000 MHz|
2B 245
28 5 CF Step| a5 CF Step
4989000 MHz 44990000 MHz
Auto Man| |Auto Man|
48 445
- ! Freq Offset] Freq Offset
0Hz OHz
B8
Lt e o il i, s
Start 110 kHz Stop 50.00 MHz Start 50.1 MHz Stop 500.0 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep (#Swp) 477.3 ms (10001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 43.33ms (10001 pts)
use sms 1 DC Coupled MsG STATUS

110KHz~50.00MHz

ALGNAUTO

50

50.1MHz~500.0MHz

ALCNAUTD 050212 PHFeh 13,2025

Start §01.5 MHz
#Res BW 3.0 MHz

use

#VBW 3.0 MHz

Stop 923.5 MHz
Sweep (#Swp) 1.333 ms (10001 pts)

STATUS

QAT
2 Frequency I ; Frequency
#Avg Type: RMS Center Freq 980.000000 MHz #Avg Type: RMS TRACE1 2356
PNO: Fast —»~ 1rig: FreeRun Avg[Hold: 1010 T ‘ 9 PW Trig: Free Run AvglHold: 1010 T
Foairow  #htten:16 43 PIELEERE IFGainow  #Atten: 16 dB wlf PPPPP
e ——— Mkr! 850.705 0 MHz| ~ AutoTune e — Mkr1 982.571 5 MHz| ~ AutoTune
jodsidy_Ref 10.00 dBm -50.330 dBm 1048t Ref 10.00 dBm -51.383 dBm
og og
Center Freq CenterFreq
712.500000 MHz L 980.000000 MHz
00 00
StartFreq StartFreq)
a5 501500000 MH i 961500000 MHz]
-300 -30.0
Sto
+36.00 cBrm| p Freq -36.0C dBinf Stnp Freq
923500000 MHz ©98:500000 MHz
-400
CF Step CF Step
42.200000 MHz 3700000 MHz
Auto Man lAuto Man
_— Freq Offset] o FreqOffset|
0Hz| 0Hz
800 400

Start 961.50 MHz
#Res BW 3.0 MHz

nsc

#VBW 3.0 MHz

Stop 998.50 MHz
Sweep #Swp) 1.333 ms (10001 pts)

STATUS

501.5MHz ~923.5MHz

961.50MHz ~998.50MHz
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Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
o R RFE 00 AC SEMSEINT| ALGNAUTO  |05:02::9 PMFeb 13,2025 Frequency X Rl i 02 AC SENSEIINT| ALIGNAUTD  05:02:2€ PMFeb 13, 2025 Frequency
q 1. #Avg Type: RMS TRACE[1 2345 € g #Avg Type: RMS TRAE[12325 6
Center Freq 1.340000000 G::é: Fast == 1rig:Free Run AvglHeld: 1010 T ‘ Center Freq 1685000000 G:M Trig: Free Run AvglHold: 1010 T
Flainow  #Atten: 10 dB Ll e IFGainlow  ¥Atten: 2648 Ll
Auto Tune Auto Tune
Ref Offse£8.98 dB Mkr1 1.329 5§74 2 GHz Ref Offset 837 dB Mkr1 1.683 052 4 GHz
{odeidv_Ref 2.3 dBtn -56.980 dBm [pgB_Ref 2537 dBm -45.273 dBm
Center Freq CenterFreq
A2 1.340000000 GHz] 184 1 GHz|
110 I
StartFreq StartFreq
570 1,001500000 GHz] 5 14 GHz,
a0 <3000 cBim| m
i StopFreq i StopFreq
1678500000 GHz 1689500000 GHz
410 46
-30.0C din|
CF Step| U6 CFStep
67.700000 MHz 900,000 kHz
Auto Man| |Auto Man|
Freq Offset FreqOffset
0Hz 0H
810 46
Start 1.0015 GHz Stop 1.6785 GHz Start 1.680500 GHz Stop 1.689500 GHz
#Res BW 3.0 MHz #BW 3.0 MHz Sweep (#Swp) 1.333 ms (10001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz Sweep (#Swp) 1.333 ms (10001 pts)
VsG STATUS MSG. STATUS
1.0015GHz~1.6785GHz 1.680500GHZz~1.689500GHz

Shenzhen LCS Compliance Testing Laboratory Ltd.

Add: Room 101, 201, Building A and Room 301, Building C, Juji Industrial Park, Yabianxueziwei, Shajing Street,
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The Worst Test Result of Spurious Emissions for DCS 1800 (Middle Channel, Traffic)

Agilert Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

R RFE 00 AC SEMSE ALGNAUTO 05:02:33 PMFeb 13,2025 W X Rl i 02 AC SENSEIINT| ALIGNAUTD 0502135 PMPeb 13, 2025 W
q 1. #Avg Type: RMS TRACE[1 2345 € E #Avg Type: RMS TRAE[12325 6
Center Freq 1.695000000 G::é: Fast == 1rig:Free Run AvglHeld: 1010 T Center Freq 1./05000000 GPW Ttig: Free Run AvglHold: 1010 T
Flaindow  #Atten:20dB PR IFGainlow  ¥Atten:26dB Ll
Auto Tune Auto Tune
Ref Offse£9.38 dB Mkr1 1.697 166 01 GHz Ref Offset 836 B Mkr1 1.708 529 35 GHz
{odeiiv_Ref 19.38 dam -56.744 dBm {3gB_Ref 2538 d3m -56.433 dBm
CenterFreq CenterFreq|
9 1 GH 184 1705000000 GHz|
432 5
StartFreq StartFreq
i 14 Ghz 5 1700050000 GHz
A8 StopFreq e StopFreq
- || 1699850000 GHZ s 1708950000 GHz|
-30.0C dBinf
06 CF Step u8 CF Step
970,000 kHz] 990000 kHz]
Auto Man| |Auto Man|
46
1
Freq 0r;s:t i ¢ Freq szs:t
Z rd
B o
Start 1.690150 GHz Stop 1.699850 GHz Start 1.700050 GHz Stop 1.709950 GHz
#Res BW 300 kHz #VBW 1.0 MHz Sweep (#Swp) 1.333 ms (10001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 1.333 ms (10001 pts)
USG STATUS MSG STATUS

1.690150GHZz~1.699850GHz

Rgflnt Spectrum Analyze1 - Swept SA

1.700050GHZz~1.709950GHz

Reflent Specirum Analyzer - Swept Sh

R RF 500 AC SENSEINT] AUGNAUTO  [05:02:46 PMFeh 13,2 m [ 3 S0R AT SENCE!INT] ALICNAUTD 050252 PMFeh 13, 2025 m
c qf. #Avg Type: RNS TRACE[T 2 B #Avg Type: RMS TAE[[23¢56
Corter Freq 1.725700000 G,!:f]: Fast &+ Trig:Free Run Av;?Ho‘lTWHO T ‘1 o Center Freq 1.743500000 GPI‘W Trig: Free Run Av;fHo‘lls:ewhO T e
Foairdow  #htten:26 d3 PIELEERE IFGainlow  #Atten: 26 dB wlf PPPPP
Auto Tune Auto Tune
R —— Mkr 1.722 294 56 GHz — Mkr1 1.743 996 230 GHz
{ogeia_Ref 25,39 dBm -66.273 dBm {345 _Ref 2540 dBm -60.154 dBm
Center Freq| CenterFreq
154, 1725700000 GHz] L2 1743500000 GHz|
5 54
StartFreq StartFreq)
a3 1710050000 GH] i 1741415000 GHz|
e StopFreq e StopFreq|
1741350000 GHz] 1745585000 GHz|
26 45
5 CF Step| uE CF Step
3.130000 MHz, 417000 kHz|
Auto Man \Auto Man|
426 46
- ¢ Freq Offset| s ; FreqOffset
i e s ,q ‘
PRV AP L T PO Y O | (R " . .
e | ]‘ 1 } ‘ } = i 7 Ww JWW i MW WV“A M/WV WWM'H’/AV\{WM
Start 1.71005 GHz Stop 1.74135 GHz Start 1.741415 GHz Stop 1.745585 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 3.333 ms (10001 pts) #Res BW 30 kHz #VBW 100 kHz Sweep (#Swp) 4.667 ms (10001 pts)
MSG [STATUS IMSG STATUS
1.71005GHz~1.74135GHz 1.741415GHz~1.745585GHz
[=] [w] | Shenzhen LCS Compliance Testing Laboratory Ltd.
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Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
o R RFE 00 AC SEMSEINT| ALGNAUTO 05:02:59 PMFeb 13,2025 W X Rl i 02 A SENSEIINT| ALIGNAUTD 11:24:31AM Feb 12, 2025 W
v #Avg Type: RMS TRACE[1 2345 € E #Avg Type: RMS TRAE[12325 6
Center Freq 1.751300000 GPI‘JOZ: Wide _._.‘ Tig: Free Run AvglHeld: 1010 T ‘ Center Freq 1.765200000 G:M Trig: Free Run AvglHold: 1010 T
FGainlow  #Atten: 26 dB P PPPPE \FGainlow  #Atten: 26 4B o FPPPPP
Auto Tune Auto Tune
Ref Offset9.41 dB Mkr1 1.753 211 528 GHz Ref Offset8.41 B Mkr1 1.780 697 50 GHz
{odeiiv_Ref 7541 dBm -60.423 dBm {348 _Ref 2541 d3m -55.103 dBm
CenterFreq CenterFreq|
184 1751300000 GH] 184 1769200000 GHz|
541 541
StartFreq StartFreq
5 1749215000 GHz] 5 1753450000 GHz
1 StopFreq e StopFreq
1753385000 GHz 1784950000 GHz|
26 246
26 CF Step| U6 CFStep
417,000 kHz] 3150000 MHz
Auto Man| |Auto Man|
46 46
- (| Freaofset e ¢ FreqOffset
0Hz 0Hz
sl TN PP I L P B s ity ,EAEWWMW\W WWNWMWMMMWMMMMW I
AR O A i H kit
Start 1.749215 GHz Stop 1.753385 GHz Start 1.75345 GHz Stop 1.78495 GHz
#Res BW 30 kHz #VBW 100 kHz Sweep (#Swp) 4.667 ms (10001 pts) #Res BIW 100 kHz #VBIW 300 kHz Sweep (#Swp) 3.333 ms (10001 pts)
USG STATUS MSG STATUS
1.749215GHz~1.75385GHz 1.75345GHz~1.78495GHz

The Worst Test Result of Spurious Emissions for DCS 1800 (Middle Channel, Traffic)
Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
R RF 500 AC ALGNAUTO  [05:03::2 PMFeb 13,2025 m [ 3 S0R AT SENCE!INT] ALICNAUTD 050216 PMFeh 13, 2025 m
#Avg Type: RNS RCEN9345 ¢ #hvg Type: RMS TAE[ 23056
Center Freq 1.790000000 GPI;‘IDZ:WME*\ Tig Free Run AV;THo‘{Ziono . ‘1 a5 enter Freq 1.800000000 G}% S Av;|gHo‘I,§:e10I10 Aeloagse
Foairlow  #htten:26 d3 PIELEERE IFainow  #Atten: 20 dB wlf PPPPP
Auto Tune Auto Tune
Ref st 9.43 B Mkr1 1.789 314 92 GHz Ref Offset 943 B Mkr1 1.796 615 67 GHz
{ogei_Ref 2543 dBm -66.700 dBm {3 g5 _Ref 1943 dBm -57.250 dBm
Center Freq CenterFreq
154, 1790000000 GHz] s 1 GHz
54 087
StartFreq StartFreq)
i 1785050000 GHz) i 1795150000 GHz|
e StopFreq a8 StopFreq|
- 1794950000 GHz) . e | 1804850000 GW
-30.00 ¢Bim ' U‘
’ CFStep . CF
6 990,000 kHz A8 970000k Rzt
Auto Man lAuto
426 A06 i *
- n FreqOffset . FreqOffset
10 1 0Hz W OHg
O S G R LT
Start 1.785050 GHz Stop 1.794950 GHz Start 1.795150 GHz Stop 1.804850 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 1.333 ms (10001 pts) #Res BW 300 kHz #VBW 1.0 MHz Sweep #Swp) 1.333 ms (10001 pts)
MSG [STATUS IMSG STATUS
1.785050GHz~1.794950GHz 1.795150GHz~1.804850GHz

[=] [w] | Shenzhen LCS Compliance Testing Laboratory Ltd.
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RFE 00 AC SEMSEINT| ALGNAUTO 05:03:26 PMFeb Frequency X Rl PF 02 A SENSEIINT| ALIGNAUTD 05:02:32 PMPeb 13, 2025 Frequency
q 2. #Avg Type: RMS TRACE[1 2345 € 0 #Avg Type: RMS TRAE[12325 6
Center Freq 2440000000 G::é: Fast == 1rig:Free Run AvglHeld: 1010 T ‘ Center Freq 4.500000000 G:M Trig: Free Run AvglHold: 1010 T
FGainlow  #Atten: 20 dB verfP PPPPF \FGainlow  #Atten: 20 dB DerfF PPPPP
Auto Tune Auto Tune
Ref Offset9.4 B Mkr1 2.628 11 GHz Ref Offset 10.26 dB Mkr1 5.771 03 GHz
{odeidv_Ref 1000 dam ~44.347 dBm {348 _Ref 1000 d3m -42.552 dBm
CenterFreq CenterFreq|
o, 2.440000000 GHz 1 4 GHz|
00 400
StartFreq StartFreq
54 1881500000 GHz 5, 3 GHz,
30,00 cBim -30.0C dBi|
e StopFreq Al StopFreq
2.998500000 GHz 1 5,998500000 GHz
400 al 'y
10 CF Step| CFStep
111700000 MHz] 298700000 MHz
Auto Man| |Auto Man|
500 400
- Freq Offset] - Freq Offset
0Hz 0Hz
800 400
Start 1.8815 GHz Stop 2.9985 GHz Start 3.002 GHz Stop 5,999 GHz
#Res BW 3.0 MHz #VBW 3.0 MHz Sweep (#Swp) 1.333 ms (10001 pts) #Res BW 3.0 MHz #VBW 3.0 MHz Sweep (#Swp) 5.333 ms (10001 pts)
USG STATUS MSG STATUS

1.8815GHz~2.9985GHz

3.002GHz~5.999GHz

#hvg Type: RNS Frequency
Trig: Free Run Avg[Held: 10110 T
O™ ahten: 20 4B P PPPPE
Auto Tune
Ref Offset8.96 dB Mkr1 12.716 1 GHz
{odeidv_Ref 1000 dam -44.382 dBm
CenterFreq
om0 9:375000000 GHz
-10.0
StartFreq
i 6001500000 GHz
30,00 cBim
e StopFreq
12.748500000 GHz|
-400
674700000 MHZ
Auto Man| .
B0 Te——=
L lEl
0 Freq Offset
0Hz
00 .
Start 6.002 GHz Stop 12.749 GHz
#Res BW 3.0 MHz #VBW 3.0 MHz Sweep (#Swp) 11.33 ms (10001 pts)
USG STATUS Dﬁ
=
6.002GHz~12.749GHz
[=] [w] | Shenzhen LCS Compliance Testing Laboratory Ltd.
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Transmitter spurious emissions

Report No.: LCSA12164390EE

Radiated spurious emissions - MS allocated a channel(Worst Case)

GSM 900 Band: Middle Channel, Normal condition

Frequency Radiated Spurious Emission o
— Limit (dBm) Test Result
(MHZz) Polarization Level(dBm)
102.71 Horizontal -70.43 -36.00
428.91 H -50.48 -36.00
1792.18 H -65.83 -30.00 Pass
2693.27 H -61.67 -30.00
3580.49 H -61.65 -30.00
GSM 900 Band: Middle Channel, Normal condition
Frequency Radlajltecf Spurious Emission Limit (dBm) Test Result
(MHz) Polarization Level(dBm)
261.11 Vertical -70.39 -36.00
310.43 V -63.17 -36.00
1791.56 V -51.27 -30.00 Pass
2692.30 V -60.17 -30.00
3582.30 V -63.06 -30.00
DCS 1800 Band: Middle Channel, Normal condition
Frequency Radlajltecf Spurious Emission Limit (dBm) Test Result
(MHz) Polarization Level(dBm)
262.35 Horizontal -66.38 -36.00
421.89 H -66.76 -36.00
1445.68 H -54.21 -30.00 Pass
2824.26 H -63.31 -30.00
3499.30 H -69.92 -30.00
DCS 1800 Band: Middle Channel, Normal condition
Frequency Radlajltecf Spurious Emission Limit (dBm) Test Result
(MHz) Polarization Level(dBm)
105.98 Vertical -51.48 -36.00
348.13 V -56.51 -36.00
1442.90 V -70.31 -30.00 Pass
2826.19 V -67.11 -30.00
3496.71 V -69.95 -30.00

[w] | Shenzhen LCS Compliance Testing Laboratory Ltd.
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Radiated spurious emissions - MS in Idle Mode(Worst Case)

GSM 900 Band: Middle Channel, Normal condition

Frequency Radiated Spurious Emission o
— Limit (dBm) Test Result
(MHZz) Polarization Level(dBm)
275.87 Horizontal -63.96 -57.00
355.66 H -67.98 -57.00
1969.75 H -68.25 -47.00 Pass
2793.33 H -62.13 -47.00
3689.93 H -72.40 -47.00
GSM 900 Band: Middle Channel, Normal condition
Frequency Radiated Spurious Emission o
— Limit (dBm) Test Result
(MHz) Polarization Level(dBm)
188.14 Vertical -63.03 -57.00
427.64 vV -75.63 -57.00
1275.64 vV -67.12 -47.00 Pass
2429.28 vV -61.08 -47.00
3915.19 V -71.37 -47.00
DCS 1800 Band: Middle Channel, Normal condition
Frequency Radiated Spurious Emission .
— Limit (dBm) Test Result
(MHz) Polarization Level(dBm)
210.34 Horizontal -67.31 -57.00
456.19 H -63.54 -57.00
1472.33 H -74.36 -47.00 Pass
2763.50 H -66.44 -47.00
3049.81 H -70.06 -47.00
DCS 1800 Band: Middle Channel, Normal condition
Frequency Radiated Spurious Emission o
— Limit (dBm) Test Result
(MHz) Polarization Level(dBm)
275.08 Vertical -65.97 -57.00
328.82 V -70.30 -57.00
1689.80 V -71.10 -47.00 Pass
2540.86 V -74.89 -47.00
3721.51 V -69.69 -47.00

THE END OF REPORT
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